
EDUIWB Mobile Interactive White Board

1 of 24

Assembly Instructions

022-3188 - Qty 1Bottom Frame Assembly

022-3187 - Qty 1Upper Frame Assembly

030-1546 - Qty 1
300N Gas Spring

022-3312
Qty 1
Projector 
Mount 
Support

    060-0952 - Qty 1
Lifting Handle Assembly

030-1545 - Qty 1
    White Board

      010-6120 - Qty 1
Board Retention Bracket

017-1232 
Qty 1
Guide Tube

      022-3331 - Qty 1
Projector Slide Assembly

  060-0926 - Qty 1
Dual Arm Assembly 010-6227 - Qty 1

    Laptop Tray

010-6228 - Qty 2
Outer Bracket

     010-6127 - Qty 1
Cable Retention Bracket

    060-0961 - Qty 1
Mounting Bar Assembly

  031-9454 - Qty 1
    Owners Guide

Owners       
Guide



          030-0538 - Qty 13
1/4-20 x 1 1/4” Carriage Bolt

030-0207 - Qty 15
  1/4-20 Hex Nut

        030-1026 - Qty 2
1/4-20 x 3/4” Phillips Screw

          030-1234 - Qty 8
M4 x 0.7, 12mm Phillips Screw

       015-0176 - Qty 4
4” Stem Caster w/Brake

           030-0845 - Qty 8
M4 x 0.7 20mm Pan Hd Screw 030-1267 - Qty 4

       M4 Nut
012-0692 - Qty 2
 Black Vinyl Cap

012-0696 - Qty 2
 1” Knurled Knob

030-0240 - Qty 2
1/4” Lockwasher

030-1569 - Qty 2
     Foam Pad

    030-1571 - Qty 4
1” Square Black Foam

030-1621 - Qty 2
     Foam Pad

        030-0272 - Qty 2
1/4-20 x 1/2” Carriage Bolt

            030-0291 - Qty 4
#10-32 x 1/2” Truss Head Screw

        030-0962 - Qty 2
10-32 x 1/2” Pan Hd Screw

        030-1398 - Qty 4
        #10 Nylon Spacer

        030-1397 - Qty 8
  3/16, #10 Nylon Washer             030-1657 - Qty 4

10-32 x 1.25”L Button Hd Screw

2 of 24



1

LOCK

LOCK

LOCK

022-3188
     1x

015-0176
     4x

3 of 24



2

Correct Position

Faces 
shorter 
side

030-0538

030-0207

030-0538
     8x

030-0207
     8x

022-3187
     1x

4 of 24



3

030-0538

030-0207

030-1546
     1x

030-0538
     1x 030-0207

     1x

5 of 24



4
022-3312
     1x

Correct Position

6 of 24



030-0538

030-0207

030-0207
     1x030-0538

     1x

7 of 24



5

022-3182
     1x

030-0291
     4x

030-0291

8 of 24



6

Install mounting bar assembly to your projector.  NOTE:  
Nylon spacers are included in the hardware pack if you need 
them.  Keep ALL screws loose for adjustment after projector 
is mounted onto the cart. 

060-0961
      2x

030-0845 or 030-1234
Screw depends on the length 
you need with your porjector.

030-1397
      4x

     030-1398
May not be necessary 
with your projector

Attach projector to slide assembly.

022-3331
      1x

FRONT OF PROJECTOR MUST 
FACE THIS DIRECTION ON 
SLIDE ASSEMBLY

030-1657
      4x030-1397

      4x

9 of 24

THIS PROJECTOR IS JUST AN 
EXAMPLE, YOUR PROJECTOR 
MAYBE INSTALLED IN
DIFFERENT LOCATIONS IN THE 
SLOTS DUE TO THE MOUNTING 
HOLE LOCATIONS.

Keep ALL screws loose for adjustment after projector is mounted onto the cart. 

Lens MUST 
be centered  
with this hole.



7017-1232
     1x

022-3331
     1x

Projector removed for clarity

INSTALLING THIS ASSEMBLY 
REQUIRES 2 PEOPLE!!

10 of 24



030-0538

030-0207

030-0207   
     3x

030-0538   
     3x

Flange sits on 
top of tube

Projector removed for clarity

11 of 24



8
  Board
030-1545
     1x

Position in rail

12 of 24



010-6120
     1x

Front View

Back View

030-0962
      2x

BOARD MUST BE CENTERED

Slide board back and forth to center

030-0962

Center notch on tray

13 of 24



9

060-0926   
     1x

030-1026
     2x

030-0207
     2x

030-0207

030-1026

Note:  Can be mounted to either side 
of cart.  Best to mount on the same 
side cables plug into your projector.

14 of 24



10

030-1267
     4x

030-0845
     4x

These are the main tension 
screws.  They control the 
pitch movement of the vesa 
joint.  Adjust carefully.

15 of 24



11

012-0692
     2x

030-1571  	
      2x

010-6228
     2x

16 of 24



12

030-1569
     (2)x

030-1621
     (2)x

17 of 24



13

012-0696
      2x

030-0240
      2x

030-0272
      2x

030-1571
     (2)x

18 of 24

NOTE:  Before attaching the square 
foam pieces, decide where you are 
going to mount the outer brackets.  
Then proceed with attaching the 
foam squares.



14

When attaching the cable to the 
cylinder, be very careful not to pull 
up on the lever.  By doing this it may 
cause the cylinder to spring up.

Hook end of cable onto cylinder Slide in place.

19 of 24

030-1611 - Cable
        QTY 1



010-6127
      1x

15

20 of 24



16

Slide cable through hole in 
handle assembly.

21 of 24



17

Slide cable through eye lit 
hole and  slide it to the left.

22 of 24



18

With pliers, pull the cable through 
the next handle piece so that it sits 
in the narrow part of the eyelit hole.

23 of 24



Part # 031-9504 
11.07.12  CG

19

Bretford®    Bretford Ltd.
11000 Seymour Avenue  2 Etongate
Franklin Park, IL 60131  110 Windsor Road, Slough
TEL: 847.678.2545  Berkshire SL1 2JA England
 800.521.9614  TEL: 011 44 17 5353 9955
FAX: 847.678.0852  FAX: 011 44 17 5353 9478
 800.343.1779
        www.bretford.com 24 of 24


